



Certificate of Test: Chilt/P10075/B

MH Joinery Products PLC

Unit 11 Parrett Way
Colley Lane Industrial Estate
Bridgwater
Somerset
TA6 5LD

This document confirms that performance testing was conducted from 21 July 2010 to 8 September 2010. Testing was conducted to the following standards:-

- BS 6375 Part 2: 2009 Performance of windows and doors - Part 2. Classification for operation and strength characteristics and guidance on selection and specification.
- BS 6375 Part 3: 2009 Performance of windows and doors – Part 3 Classification for additional performance characteristics and guidance on selection and specification. The following results were achieved

Product tested	Blenheim Window		
Summary of testing and classification			Result
	Test Standard	Classification standard	
Resistance to racking	BS EN 14608: 2004	BS EN 13115: 2001	Class 3
Resistance to repeated opening and closing	BS EN 1191: 2000	BS EN 12400: 2002	10,000 cycles (Class 2)
Loading bearing capacity of safety devices EN 14351 Part 1 testing to the principles of EN 14609:2004			No apparent damage
Operating forces	BS EN 12046-2:2003	BS EN 13115: 2001	Class 1
BS 6375 Part 3: 2009 annex A Basic security test			Pass

The results relate only to the specimens tested, as detailed in technical specification document number Chilt/P010075/tec1

S.S. Smith
Steve Smith – Test Engineer

Date: *30-9-10*

V. Kerrigan
Vincent Kerrigan - Technical Manager

Date: *30-09-2010*

Chiltern Dynamics

Chiltern House, Stocking Lane, Hughenden Valley, High Wycombe, HP14 4ND, United Kingdom

Tel: 01494 569800 Fax: 01494 564895

Web: www.chilternfire.co.uk

Email: cif@chilternfire.co.uk

This document is confidential and remains the property of Chiltern International Fire Ltd



1762